
 

 

Since January 2020 Elsevier has created a COVID-19 resource centre with 

free information in English and Mandarin on the novel coronavirus COVID-

19. The COVID-19 resource centre is hosted on Elsevier Connect, the 

company's public news and information website. 

 

Elsevier hereby grants permission to make all its COVID-19-related 

research that is available on the COVID-19 resource centre - including this 

research content - immediately available in PubMed Central and other 

publicly funded repositories, such as the WHO COVID database with rights 

for unrestricted research re-use and analyses in any form or by any means 

with acknowledgement of the original source. These permissions are 
[...]
Saudi Arabia, India, Nepal, and Vietnam, very few studies were carried out for treatment of
HWW [10,33,56,59,60]. The countries like China and Japan experienced high rates of epi-
demics of enteric and cancerous diseases therefore adopted specific on-site pretreatment of
HWWs before discharging into the municipal sewerage system to avoid/prevent the out-
breaks due to pathogens [10,16,18,27]. European countries adopted treatments only due to
the awareness about the risk possessed by HWW [1,9,28,34,44,45,48,57,61�63].

15.3 Status of hospital wastewater management in
developed countries

15.3.1 The United State

In the United States, the most important law governing wastewater discharge into surface
water bodies is the Clean Water Act (1972) and its updated version in 2002 [45]. On the basis
of the said act-specific regulations and discharge permits for treatment/handling of HWW
pollution were published and implemented. It is highly recommended that management
should employ best control technology before every discharge of HWWs to the surface water
or municipal wastewater treatment plants or publicly owned treatment works must comply
with effluent discharge guidelines of the country as per the discharge norms of the local
authority [26,35,36,47,64,65]. United State Environmental Protection Agency (USEPA) has
formed a list of contaminants of toxic and harmful nature which include an antibiotic “eryth-
romycin” and five synthetic hormones [47]. United States Commercial Service has instructed
its companies to transfer membrane biofilm reactor (MBR) technology to Chinese hospitals
after the outbreak of severe acute respiratory syndrome (SARS) because MBR has higher
removal of bacteria and viruses [4,56,66,67].

The fate of psychoactive and antihypertensive drugs in WWTPs of New York State, NY
was studied by Subedi and Kannan [68]. Treatment plants WWTP-1 and WWTP-2 had a
treatment capacity of 2.5 and 35 million gallons/day, respectively. In both of the WWTPs, the

Chapter 15 • Hospital wastewater treatment scenario around the globe 553



wastewater treatment begins with the mechanical screening of solid particles followed by pri-
mary clarification which reduces approximately 40%�60% BOD of the wastewater. The
wastewater then directed for the biological treatment which utilizes conventional activated
sludge process for removal of organic contaminant. The secondary clarifier, after the acti-
vated sludge process allows the settling of sludge. The wastewater is then disinfected using
chlorine and treated effluent was discharged into environment [68]. Subedi and Kannan [68]
analyzed the fate of 27 psychoactive drugs, and all the targeted pharmaceuticals were
detected in wastewater and sludge of WWTPs. The concentration of psychoactive pharma-
ceuticals in wastewater and sludge was ranged from 0.98 to 1220 and 0.26 to 1490 ng/L,
respectively. The removal efficiency of pharmaceutical in WWTPs ranged from 0.3% to 87%
after the final treatment. However, the negative removal of seven pharmaceuticals, namely
carbamazepine, lorazepam, norsertraline, propranolol, clopidogrel, carboxylic acid, and 2-
(diphenylmethoxy) acetic acid was observed. This negative removal could be due to the
microbial transformation of conjugated drug into their parent compound. Both of the
WWTPs on an average contribute approximately 0.01�316 mg/day/1000 inhabitant load of
psychoactive drugs into the environment [68].

15.3.2 United Kingdom

In the United Kingdom, the extent of presence and distribution of pharmaceutical waste in
HWW has less evident consequences as compared with other countries despite of large vol-
ume production, consumption, and wastage of pharmaceutical every year. The country has
more than 100 tons/year consumption of top 25 pharmaceutical compounds in year 2000
[10,46,54,62]. Discarded pharmaceuticals in the United Kingdom were defined by the
Controlled Waste Regulations (1992) [57]. Clinical waste is also monitored by the Special
Waste Regulations (1996) [46]. According to the said legislation, landfill sites were designed
to accommodate hazardous sludge. HWW sludge when dumped in landfills it undergoes bio-
logic degradation processes but increases a chance of percolation of leachate to the ground-
water [61].

15.3.3 Europe

Before 1990, no specific guideline was available for managing HWW, in European countries
as they assume hospital discharge to be comparable to that of municipal wastewater [54]. So
the member states of Europe follows their own laws and regulations to characterize and treat
HWW. Thus European Union Water Framework Directive (EU-WFD) in 1991 has demanded
a preauthorization on discharge of industrial waste into domestic wastewater collection sys-
tem for improving and protecting the quality of wastewater releasing into watersheds [57].

Approximately, on every 10,000 populations, there are around 2.6 hospitals, with approxi-
mately 530 beds per hospital (the lowest in Spain around 320 to highest in Germany around
800) are available in Europe. HWW discharge in Europe is approximately 0.3�0.7 m3/bed/
day [1,3,4] and antibiotics consumption is approximately 10,000 tons/year, a major portion of
which ultimately ends up in wastewater streams via urine and faces [22,23,60,69].

554 Current Developments in Biotechnology and Bioengineering



Nowadays in Europe, wastes are segregated at the point of generation and toxic items are
incinerated at source. According to European pills project reports (2010�12), the removal of
pharmaceutical compounds from HWW can be done employing MBR along with various sets
of removal technologies [37]. Most common of them are MBR with powdered activated car-
bon (Switzerland), MBR with ozone/UV/RO/H2O2 treatment (Luxembourg), and MBR with
ozone treatment and granular-activated carbon (GAC) (Netherlands) [4,44,50].

European Union has formed a “watch list” of antiinflammatory drug, diclofenac, and
three antibiotics (erythromycin, clarithromycin, and azythromycin) present in HWW to facili-
tate and take appropriate measure to solve the issue of risk posed by these contaminants
[15,38,60,70]. But currently none of these rules are in action as per Herlev Hospital,
Copenhagen, Denmark. The WWTP of this hospital employs a modular system which
involves biological purification, filtration, and a final “polishing” with activated carbon and
ozone [38,62].

In Denmark, the first full scale wastewater treatment plant (WWTP) for treatment of
HWW was constructed in 2013 [38]. The hospital WWTP was designed to treat wastewater
originated from Herlev hospital which discharged approximately 150,000 m3/year of waste-
water and expected to discharge 200,000 m3 of wastewater by 2020 [15]. The various depart-
ment of Herlev hospital such as oncology department, radiology department, cardiology
department, cancer treatment facility, and other sections of hospital utilizes around 850
pharmaceutical active substances. The hospital was considered as major point source which
discharge approximately 700 kg/year of hazardous pharmaceuticals in marine environment.
The raw HWW causes death of crustacean and zebra fish within 96 h of exposure and also
found to contain high concentration of antibiotic-resistance bacteria (ARB) and norovirus
(1.73 105) [15].

The WWTP having capacity to treat 500 m3/day of wastewater was constructed in 2013 to
treat HWW. The Herlev hospital WWTP consists of two biological tanks for secondary treat-
ment followed by adsorption with GAC, ozonation, and UV radiation. Fig. 15�1 shows the
WWTP process of Harlev hospital. The primary treatment involves the screening of the
wastewater to remove solid particles. The screened solid particles were then incinerated at
850�C�1200�C in waste incinerated tank. After the screening process, the wastewater was
pumped to biological process tank in which intermittent aeriation and coagulant (aluminum)
were provided for simultaneous removal of nitrogen and phosphorus. The wastewater was
then pumped to membrane bioreactor which consists of a ceramic membrane having a pore
size 0.2 μm. The sludge retention time of the biological process was approximately 30 days
with TSS concentration 5000 kg. The permeate collected after membrane filtration was
pumped for ozonation in which 3.4 mg O3/L of wastewater was provided for maximum
removal of pharmaceuticals. Following the ozonation process, the treated wastewater was
then treated with GAC. The GAC was configured with three filter columns in series. After the
GAC treatment, the water was polished using UV radiation. The UV installation consists of
one UV lamp of 220 W. The wastewater was then discharge to public sewer. The sludge gen-
erated during biological process (B165 kg/day) was dewatered, dried, and then passed to
incineration tank [15].

Chapter 15 • Hospital wastewater treatment scenario around the globe 555



Biobooster [14] also analyzed 122 pharmaceuticals compound divided into 16 indicator
group in influent, MBR permeate, and final effluent of Herlev hospital WWTP along with
other organic contaminants. The initial concentration ranges of COD, total nitrogen (TN),
and TP were 400�1100, 40�100, and 10�20 mg/L, respectively. The biological process of
WWTP was able to remove 97% of COD, and the after tertiary treatment (ozonation, GAC,
and UV) the residual concentration of COD in treated water ranged from 5 to 10 mg/L.
Furthermore, the biological process accounts for maximum removal of TN and TP, that is,
85% and 95%, respectively, from wastewater; however, the tertiary treatment did not affect
the removal of TP and TN at greater extent. In pharmaceutical analysis, the concentration
contrast media (Iomeprol) was highest, that is, 2.9 mg/L, followed by paracetamol (0.35 mg/
L) in raw HWW. The MBR was found to removal approximately 95% of analyzed pharmaceu-
ticals (122 drugs and metabolite); however, the contrast media was not degraded during bio-
logical treatment. The polishing treatment of MBR permeate, that is, ozone, GAC, and UV
was found to remove 99% of all pharmaceuticals, and none of the pharmaceutical concentra-
tion was above predicated no effect concentration of freshwater [14]. The ecotoxicology test
on treated water had no negative effect on Daphnia magna and embryo of zebra fish [14].

The performance of Bellecombe WWTP, France, having separate basin for treatment of
HWW was evaluated [35]. The HWW originate from CHAL hospital, situated in Contamine
sur Arve, France was pumped to Bellecombe WWTP via separate sewer system. The
Bellcombe WWTP has three basins in which two basins collect and treat urban wastewater
(UWW) while the third basins having a capacity of 1280 m3 treats HWW. Bellcombe WWTP
has aerated grit chamber and screen bar for primary treatment of wastewater. All the three
basins utilize activated sludge process with sequential aerobic and anoxic condition for
removal of contaminants. The treated water is then disinfected using chlorine and dis-
charged into Arve river [35]. Wiest et al. [35] compared the characteristics of influent and

FIGURE 15–1 Flow diagram of Herlev hospital wastewater treatment plant, Herlev, Denmark.

556 Current Developments in Biotechnology and Bioengineering



effluent of UWW and HWW which were treated in Bellcombe WWTP separately. The study
reveals high concentration of organic carbon, paracetamol, ketoprofen, antibiotics, and gado-
linium in HWW compared with UWW.

The removal efficiency of HWW treatment basin was higher compared with UWW. For
instance, the removal of diclofenac and propranolol in HWW line was 77% and 87%,
respectively, while the UWW line was able to remove only 30% of diclofenac and 70% of
propranolol. In spite of these difference, both of the treatment lines were not able to
remove carbamazepine, and a negative removal of carbamazepine was observed. Excluding
carbamazepine, the overall pharmaceutical removal efficiency of HWW and UWW treat-
ment lines range from 75% to 100% and 30% to 100%, respectively. Even though certain
antibiotics (such as vancomycin and ciprofloxacin) that are frequent in HWW and not regu-
larly detected in UWW, the pharmaceutical load of UWW to environment was higher. The
UWW effluent discharge was 37 times more than the HWW effluent discharge, which justify
the higher contribution of pharmaceutical from UWW to the environment. Chonova et al.
[37] studied the effect of separate treatment of UWW and HWW on microbial community
of Bellcombe WWTP using denaturing gradient gel electrophoresis technique. The 34%
operational taxonomic unit (OTU) was shared by both of the treatment basins (UWW and
HWW). However, 25% OTU was present only on HWW line and 41% OTU was exhibit only
in UWW treatment basins [71]. In spite of similar treatment techniques of both the basins
(UWW and HWW), the difference in the bacterial community structure could be due to the
variation in wastewater characteristics. It was expected that the high concentration of phar-
maceuticals and nutrient in HWW was key shaping factor of the microbial community [70].

15.3.4 Australia

In Australia, wastewater generation from hospitals is approximately 750 L/bed/day. HWW
produced there is directly discharged in the municipal sewer for the treatment in MWWTP
along with municipal wastewater. This practice is termed as cotreatment [6,38]. However,
Australian policies for HWWT suggest on-site treatment to ensure the protection of environ-
ment from the possible contaminants diffusing into the natural ecosystem [54].

For 60 years, Australia is the largest consumer of pharmaceuticals and contributes sig-
nificant quantity of pharmaceutical residues in the environment, even though, the para-
meters related to pharmaceuticals have not been added to guidelines for drinking water
quality. Among top 10 most used antibiotics in Australia, 9 were identified in WWTP
influent [46].

Literature demonstrated the presence of certain clonal groups of E. coli in both HWW
and STP influents resistant to beta-lactam antibiotics [25,71]. Generally, the strains found in
HWW are more resistant than STP strains that represent high usage of antibiotics in hospi-
tals. According to the Joint Expert Advisory Committee report on Antibiotic Resistance during
1992 to 1997, the average use of beta-lactam inhibitors, carbapenems, and cephalosporin’s is
approximately 40,000 kg/annum [72].

Chapter 15 • Hospital wastewater treatment scenario around the globe 557



15.4 Status of hospital wastewater management in
developing countries

15.4.1 India

In India, wastewater coming from hospitals is generally discharged to municipal sewer with-
out any treatment [13]. These direct dischargers when mixed with sewage of a common
WWTPs impart potential risk to the environment because these WWTPs are not designed
according to contaminants of HWWs [61]. In India, this common practice has led to almost
total extinction of some white-romped sharks and genetic conversion of male fish to female
due to excessive concentration of pain killers and contraceptive hormones in aquatic regions
[12].

India has conceded the Biomedical Waste (Management and Handling) Rules, 1998 [72]
and revised version in 2016 [73]. The said rule outlines the methods to collect, transport, and
dispose hospital wastes and wastewater. Despite this legislation, most of the medical wastes
in India are dumped in the open and collected with the general waste. Unfortunately, the
Indian press often reports cases in which hospitals are shut down or are not following regu-
lations for waste disposal [5,74�77].

According to World Bank HWW management practices in India differs from state to state.
For example, in Punjab and Karnataka, HWW is disinfected on-site and then discharged to
sewer drains as per “Bio Medical Waste (Management and Handling) Rules, 1998” whereas
in Maharashtra HWW is stored in leak proof buckets, neutralized and then sent to drains
[78]. Researchers have also reported that the sediments of most of the river stream receiving
HWWs directly without treatment are heavily contaminated with heavy metals [11].